GO

201

Product Description:Roto Cut Attachment
Model Number:RTA2300

Body Number:0760105001_S

Version: A

Issue Date: 2020/06/10

23

202

21

22

Page 1 of 1



GO

Repair Parts_Rotocut Attachment_RTA2300

Index No. Art. No. Description mQa.I(-:\l('lil:e Weight (g) wafll-lzimm) MPQ Repairable or Not? Standard Repair Time (min.)
1 5620018003 Hexagon Socket Screw 7 3.705 M5x12 10 Y 1
2 5620606001 Hexagon Socket Screw 1 5 M8x10 10 Y 1
3 2826115001 Gear Case Cover ASSY 1 260 179x112x70 1 Y 6
4 2826119001 Output Shaft ASSY 1 272 ©78.8x50 1 Y 4
5 3130174001 Holding Ring 1 18 109x82x24.5 1 Y 4
6 2826111001 Gear Assembly 1 60 ®44.7x35.5 1 Y 4
7 3706806001 Gasket 1 1 129x113x0.5 1 Y 3
8 2826116001 Gear Case Cover ASSY 1 139 132.6x112.7x10.5 1 Y 4
9 5660281001 Circlip For Shaft 1 19 ®35x1.2 10 Y 3
10 5620216003 Hexagon Socket Screw 4 5 M5x25 10 Y 4
11 5650015012 Spring Washer 2 2 ®8x1.2 10 Y 2
12 3705712001 Fixing Board 1 30 48x40x25 1 Y 1
13 3700664001 Wrench 1 40 13.2 x 8.2x113 1 Y 1
14 5680164001 Inner Hexagon Spanner 1 16 4(L95xH45) 1 Y 1
15 3707046001 Bush 1 4.6 ®25.6x41 1 Y 1
16 2826928001 Guard Assembly 1 73 283x66.5x50 1 Y 2
17 3706783001 Upper Blade Cover 1 22 D80x7 1 Y 2
18 2827217001 Blade Set 1 890 ®236x11 #N/A N /
19 3706784001 Under Blade Cover 1 46 O54x7 1 Y 2

20 5650690001 Plain Washer 1 2.1 12x18x2 10 Y 2
21 2826120001 Gliding Bowl ASSY 1 71 »78x16.5 1 Y 2
22 5620705001 Screw and Washer 1 19 M8x25 10 Y 2
23 3128734001 Sleeve 1 4.6 29x29x42 1 Y 3
24 2824792002 Shaft Assembly 1 255.8 $14.5x857 1 Y 10
25 3128556001 Guiding Block 1 4.3 18.7x22x33 1 Y 3
26 2824791002 Tube Assembly 1 244.3 $25x820 1 Y 10
201 2826929001 Gear Case ASSY 1 900 179x112x86 1 Y 2
202 2824590002 Connecting Tube ASSY 1 504.4 $25x857 1 Y 5




